
Model G0969 (Mfd. Since 05/25) -37-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

58
72
59
60

62
63
64

7030 31V2

33

92V2

76V2

61V2

4546
41
45

47
48

40
35

108V2

71 56
23 45

1

70

70
94

29

47
51
54

52
23

53
5251

4

12

29 28

21 22
23

25
27

26
48 9324

20
70

19
18
103
7

4
57

4
66

4
3 4

84
5669

6867
38

37

75

65
32V2

107

110

109

Controls

SECTION 9: PARTS
We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.



-38- Model G0969 (Mfd. Since 05/25)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0969001 BODY 51 P0969051 LOCK NUT 10-24
3 P0969003 COVER 52 P0969052 LOCK NUT 1/4-20
4 P0969004 BUTTON HD CAP SCR 10-32 X 1/4 53 P0969053 LOCK WASHER 1/4
5 P0969005 SWITCH COVER 54 P0969054 FLAT WASHER 1/4 
6 P0969006 ON/OFF SWITCH KINGCRAFT CS00-10601 56 P0969056 HEX BOLT 1/4-20 X 2-1/2
7 P0969007 FLAT WASHER 5MM 57 P0969057 UPPER ARM
12 P0969012 AIR NOZZLE 58 P0969058 KNOB M8-1.25, D50, ROUND KD
18 P0969018 HEX BOLT 1/4-20 X 1/2 59 P0969059 HEX NUT M8-1.25
19 P0969019 TENSION PLATE 60 P0969060 STUD M8-1.25 X 70
20 P0969020 HOLD-DOWN MOUNT PLATE 61V2 P0969061V2 CONTROL BOX V2.05.25
21 P0969021 BUTTON HD CAP SCR 10-32 X 3/8 62 P0969062 CROSS BLOCK RETAINER
22 P0969022 KNOB 1/4-20, D25, WING 63 P0969063 HOUSING CROSS BLOCK
23 P0969023 FLAT WASHER 1/4 64 P0969064 FLAT WASHER 6 X 16 X 2MM
24 P0969024 HOLD-DOWN CLAMP BOLT 1/4-20 65 P0969065 LOCK NUT M6-1
25 P0969025 HOLD-DOWN BAR 66 P0969066 BUTTON HD CAP SCR 10-32 X 1/2
26 P0969026 CAP SCREW 10-32 X 1/2 67 P0969067 CORD CLAMP
27 P0969027 HOLD-DOWN SHOE 68 P0969068 FLAT WASHER #10
28 P0969028 AIR NOZZLE MOUNT 69 P0969069 LOCK NUT 10-32
29 P0969029 TAP SCREW #8 X 3/8 70 P0969070 BUTTON HD CAP SCR 10-32 X 5/16
30 P0969030 VARIABLE SPEED KNOB 71 P0969071 PLUG
31V2 P0969031V2 POTENTIOMETER W/CORD V2.05.25 72 P0969072 SET SCREW M4-.7 X 5
32V2 P0969032V2 CORD 24G 3W V2.05.25 42" 75 P0969075 STRAIN RELIEF TYPE-3 PG11
33 P0969033 TAP SCREW M3-.5 X 8 76V2 P0969076V2 CIRCUIT BOARD V2.05.25 EX2130PWM-1
35 P0969035 BUTTON HD CAP SCR 1/4-20 X 1/2 84 P0969084 SWITCH BOX
37 P0969037 SOCKET 5-15 RF-2004-3.0-6.3A 92V2 P0969092V2 MOTOR CORD 18G 2W 42" V2.05.25 
38 P0969038 FUSE 3.15A 250V 20X5MM FAST-ACTING 93 P0969093 BLADE GUARD UPPER
40 P0969040 GEAR COVER 94 P0969094 BLADE GUARD LOWER
41 P0969041 HEX NUT 3/8-16 103 P0969103 PROTECTION BRACKET
45 P0969045 BUTTON HD CAP SCR 10-32 X 2-1/4 107 P0969107 3-PIN RECEPTACLE W/DUST CAP
46 P0969046 SET SCR 3/8-16 X 5/8 SLOTTED 108V2 P0969108V2 FOOT PEDAL ASSEMBLY V2.05.25
47 P0969047 EXT TOOTH WASHER #8 109 P0969109 FOOT PEDAL CIRCUIT BOARD
48 P0969048 PHLP HD SCR 8-32 X 1/4 110 P0969110 SPONGE WIRE DAMPER

Controls Parts List



Model G0969 (Mfd. Since 05/25) -39-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

207
210

211
212 215

211
217 218

215
212

219

213 214
216 203

201

219

202

201

212 215

204
218

217

216 214 220

236

213
226

227

228

225224
223222

239240

248
238

237

235

219

219

202

229
205

246

221

245

249

250

Table & Base

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 P0969201 TRUNNION 223 P0969223 BARREL SLEEVE
202 P0969202 SIDE PANEL 224 P0969224 COMPRESSION SPRING 8 X 1 X 10.5
203 P0969203 TRUNNION PLATE REAR 225 P0969225 PLUNGER PIN
204 P0969204 TRUNNION PLATE FRONT 226 P0969226 TILT KNOB
205 P0969205 TABLE 227 P0969227 LOCK WASHER 1/4
207 P0969207 POWER CORD 18G 3W 72" 5-15P 228 P0969228 ADJUSTABLE HANDLE 1/4-20 X 3/4, 1-1/2L
210 P0969210 HEX BOLT 1/4-20 X 1/2 229 P0969229 FLAT HD CAP SCR 1/4-20 X 3/4
211 P0969211 LOCK WASHER 1/4 235 P0969235 LEVELING FOOT 3/8-16 X 1-1/4
212 P0969212 FLAT WASHER 1/4 236 P0969236 TILT ROD
213 P0969213 FLAT WASHER 12 X 41 X 4.5 237 P0969237 HEX NUT 3/8-16
214 P0969214 GEAR 12T 238 P0969238 INDICATOR
215 P0969215 HEX BOLT 1/4-20 X 3/4 239 P0969239 PHLP HD SCR M4-.7 X 6
216 P0969216 TILT ROD BRACKET 240 P0969240 FLAT WASHER 4MM
217 P0969217 BUTTON HD CAP SCR 10-32 X 5/16 245 P0969245 SHROUD
218 P0969218 FLAT WASHER #10 246 P0969246 DUST PORT 2-1/2"
219 P0969219 FLANGE NUT 1/4-20 248 P0969248 EXT TOOTH WASHER 4MM
220 P0969220 INDEXING BRACKET 249 P0969249 PHLP HD SCR 8-32 X 3/8
221 P0969221 BUTTON HD CAP SCR 1/4-20 X 1 250 P0969250 FLAT WASHER #8

222 P0969222 E-CLIP 3MM



-40- Model G0969 (Mfd. Since 05/25)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Motor & Drivetrain

312
359

315
360

314

320

319
317

358
366

321
322

324
357

357
323

364

364 323

329
312

323

328

317

330
317

326

307
308

328
304

305306
310
309311

320
321

317
358

362

368
332

318
317

328

330

317

318
317

362368

362

303
302

365
370

339

340

327

328
358

362
331

361

362

335

323
362

331

332

329
312 317

328
327326

317

367

333
369

337
336

338

323
369

317
335

358

369
341

333

342
369

323
343

344

345
338346

371

337

360



Model G0969 (Mfd. Since 05/25) -41-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
302 P0969302 BALANCE BLOCK 333 P0969333 CAP SCREW M4-.7 X 24
303 P0969303 SET SCREW M6-1 X 6 335 P0969335 STRUT
304 P0969304 BUTTON HD CAP SCR 1/4-20 X 1/2 336 P0969336 BLADE MOUNT LOWER
305 P0969305 LOCK WASHER 1/4 337 P0969337 SET SCREW M6-1 X 8
306 P0969306 FLAT WASHER 1/4 338 P0969338 KNOB BOLT M1/4-20 X 3/4, D1, WING
307 P0969307 MOTOR COVER PLATE 339 P0969339 BLADE 5" PLAIN-END 25 TPI
308 P0969308 FLAT HD CAP SCR M6-1 X 16 340 P0969340 HEX WRENCH 3MM
309 P0969309 BALL BEARING 6008ZZ 341 P0969341 CLAMP BRACKET
310 P0969310 MOTOR CAM 342 P0969342 SET SCREW 1/4-20 X 1/2
311 P0969311 HEX NUT M8-1.25 LH 343 P0969343 COMPRESSION SPRING 8 X 1 X 10.5
312 P0969312 NEEDLE BEARING HK0810 344 P0969344 TENSION LEVER
314 P0969314 ROCKER CAM 345 P0969345 PHLP HD SCR M4-.7 X 6
315 P0969315 LOCK NUT M5-.8 346 P0969346 BLADE MOUNT UPPER
317 P0969317 NEEDLE BEARING HK0609 357 P0969357 FLAT WASHER 4MM
318 P0969318 INNER BEARING SLEEVE 6.03 X 21 358 P0969358 INNER BEARING SLEEVE 6 X 16.5
319 P0969319 CAP SCREW M5-.8 X 28 359 P0969359 INNER BEARING SLEEVE 8 X 21.5
320 P0969320 BEARING COVER 360 P0969360 FLAT WASHER 5MM
321 P0969321 NEEDLE BEARING HK1412 361 P0969361 CAP SCREW M4-.7 X 27
322 P0969322 PIVOT SHAFT 362 P0969362 FLAT WASHER 4 X 14 X 1.2MM
323 P0969323 HEX NUT M4-.7 364 P0969364 DRIVE LINK
324 P0969324 CAP SCREW M4-.7 X 25 365 P0969365 MOTOR 50W 60V 1-PH DC
326 P0969326 BELLOWS 366 P0969366 SPACER 10ID X 20OD X 2L
327 P0969327 ROCKER ARM 367 P0969367 INNER BEARING SLEEVE 6 X 16
328 P0969328 FLAT WASHER 8 X 15 X 0.6MM 368 P0969368 CAP SCREW M4-.7 X 30
329 P0969329 INNER BEARING SLEEVE 8 X 18 369 P0969369 FLAT WASHER 4MM
330 P0969330 INNER BEARING SLEEVE 6 X 37 370 P0969370 MOTOR BRUSH (2-PC)
331 P0969331 ROCKER MOUNT 371 P0969371 BINDING BARREL M4-.7 X 6
332 P0969332 CAP SCREW M4-.7 X 45

Motor & Drivetrain Parts List



-42- Model G0969 (Mfd. Since 05/25)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Labels & Cosmetics

G0969

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

EYE/LUNG INJURY 
HAZARD!

Always wear safety 
glasses and a 
respirator when 
using this machine.

WARNING!

 8. Verify blade is secure and properly tensioned before operating.
 9. Hold workpiece firmly against table to maintain control.
 10. Never reach under table while blade is in motion. 
 11. Remove/secure loose clothing and long hair.
 12. DO NOT expose to rain or use in wet locations.
 13. Do not operate under influence of drugs or alcohol, or when 

tired.
 14. Prevent unauthorized use by children or untrained users.

MODEL G0969
21" VS SCROLL SAW

w/FOOT PEDAL
Motor: 50W, 110V, 1-Ph, 60 Hz
Full-Load Current Rating: 1.3A
Blade Stroke: 3/4", 400–1550 SPM
Blade: 5", Plain-End
Maximum Cutting Height: 2"
Maximum Cutting Depth: 21"
Table Tilt: 0°–45°
Weight: 79 lbs.

Date S/N

Specifications

Mfd. for Grizzly in China

WARNING!
To reduce the risk of serious injury when using this machine:

 1. Read and understand owner’s manual before operating.
 2. Always wear ANSI-approved eye protection and respirator.
 3. Never touch moving blade—keep hands out of blade path.
 4. Only plug power cord into a grounded outlet.
 5. Only remove jammed cutoff pieces when blade is stopped.
 6. Use push stick or holding jig to cut small or narrow pieces.
 7. Disconnect power before changing blades or adjusting saw. 

401

402

403

404

405

REF PART # DESCRIPTION REF PART # DESCRIPTION
401 P0969401 MACHINE ID LABEL 404 P0969404 ELECTRICITY LABEL
402 P0969402 MODEL NUMBER LABEL 405 P0969405 TOUCH-UP PAINT, GRIZZLY GREEN
403 P0969403 COMBO WARNING LABEL


